



**Test Report**

Number: SZHH0093523902

Applicant: BEAUTY YAURIENT COSMETICS ACCESSORIES CO., LTD  
FENGMENAO IND., GANGTOU VILLAGE,  
BANTIAN TOWN, LONGGANG DISTRICT,  
SHENZHEN CITY, CHINA

Date: Feb 05, 2015

Attn: JENNY ZHANG

**Sample Description:**

Two (2) pieces of submitted sample said to be:

Item Name : Make up brush with natural hair.  
Manufacturer : BEAUTY YAURIENT COSMETICS ACCESSORIES CO., LTD.  
Country of Origin : China.

\*\*\*\*\*

**Test Conducted:**

As requested by the applicant, refer to attached page(s) for details.

\*\*\*\*\*

**Conclusion:**

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Tested components of submitted samples	National Standard of People's Republic of China GB 6675-2003 + A1: 2005 on Safety Technical Code for Toys Clause 4.3 - safety aspects related to toxic elements test	See Comment

\*\*\*\*\*

Comment: The testing scope of the following standard was not applicable to the submitted samples. However, the test results of the tested components met the related requirements as stated in this report.

Remark: As requested by the applicant, GB 6675-2003 + A1: 2005 toxic elements test was conducted only on components listed in this report. Other components were not tested.

\*\*\*\*\*

Authorized by:  
For Intertek Testing Services  
Shenzhen Ltd.

  


Ben N.L. Lin  
General Manager





**Test Report**

Number: SZHH0093523902

Tests Conducted

1 Toxic Elements Analysis

With reference to National Standard of People's Republic of China GB 6675-2003 + A1: 2005 on Safety Technical Code for Toys Clause 4.3, acid extraction method was used and toxic elements content were determined by Inductively Coupled Argon Plasma Spectrometry.

	<u>Result (mg/kg)</u> <u>(1) to (2)</u>	<u>Limit</u> <u>(mg/kg)</u>
Sol. Barium (Ba)	<5	1000
Sol. Lead (Pb)	<5	90
Sol. Cadmium (Cd)	<5	75
Sol. Antimony (Sb)	<5	60
Sol. Selenium (Se)	<5	500
Sol. Chromium (Cr)	<5	60
Sol. Mercury (Hg)	<5	60
Sol. Arsenic (As)	<2.5	25

Sol. = Soluble  
mg/kg = milligram per kilogram

Tested components :

- (1) Black coating on plastic (frame).
- (2) Black fur (brush).

Date sample received : Feb 02, 2015  
Testing period : Feb 02, 2015 to Feb 04, 2015

\*\*\*\*\*

End of report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

